B 17
Fig.17

MREE

Pump device

Bl 1 ]
iﬁ Pa%No Desﬁffj\tion g% %I?:i;ﬁr& f:;: C?dij
No. i P Series No
124 M10X70
L4 20004
1 . GB5783-86 Bolt M10X70 1 0.
2 JS160-632004-000 +4/E Snap ring i1 7002¢
3 JS160-632003-000 #H Shim 2 7002¢
4 JS160-632001-000 ¥4 Clamp 1 7003¢
5 JS160-632002-000 J7 82 EF Nut 1 7002¢
6 XQD-8.6-2-G00 THZR #.H1 Pump Motor 1 1.3~2.0t 1100¢
7 CBTDH-F416-ALH4 HHRHE 1 11001
-G00 Gear pump i
8 JB982-77 1% 24 Washer 24 1 2000
9 14RH-600006 Hi# #:k Connector 1 7001¢
XN 5 35
10 Q672-35-G00 Clamp 35 2 1100
1" JS160-600001-000 & Hose 1 7002t
1212 M6X16 =~
12 GB5783-86 Bolt M6X16 4 2000(
13 GB93-87 #[% 6 Washer 6 4 2000(
14 JS160-640000-000 8728 &5 X Strainer 1 7002¢
O JE% 18 70X3.5
15 GB1235-76 O-Ring 70X3.5 1 .20001
#24T M10X30
16 GB70-85 Screw M10X30 2 2000(
17 GB93-87 # & 10 Washer 10 2 2000(
18 JB982-77 #JE 22Washer 22 1 2000~
19 25PH-600006 EB & B3k Connector 1 7001!
B2 M10X50 ;
20 GB5782-86 Bolt M10X50 4 2000..
21 GB97.1-85 #J& 10Washer 10 4 2000
22 2D-10-00-01 2% 1P & Buffer block 8 7000:
23 2D-10-00-02 ¥ B # Rubber pad 8 7000:
24 JS160-633000-000 HHLHE4E Bracket 1 7002!

-28 -



-29.

mue  RER a2 7 g | FEREHER | g
85 17-P I"'ump unit b Pa No Description Q'ty Reguirks: or Code No
" Fig- 17+ No. : P Series No g
| 'NO PART NO. 4 osff”ing ] 1100186401
3 2 NO PART NO. Shff’fz & 2 1100186402
' 3 NO PART NO. . mg’tji . 1 1100186403
EESTER
4 NO PART NO. Batplo g 2 1100186404
FHE 1
5 NO PART NO. aighl 2 1100186405
6 NO PART NO. Sgﬁ“h 2 1100186406
7 NO PART NO. Bjﬁsll:?ng 2 DO NOT SUPPLY 1100186407
B SEPARATELY
8 NO PART NO. el 1 1100186408
9 NO PART NO. G%fgﬁffe ] 1100186409
10 NO PART NO. iﬁ 1 1100186410
1 NO PART NO. Pﬁg 4 1100186411
Iz
12 NO PART NO. F 1 1100186412
555 13 NO PART NO. W%fﬁ 4 1100186413
Toazl e
14 NO PART NO. 2 4 1100186414
5850
Sk \ K1 K1-F416 FHEEA Seal kit | 1 INC. 1,2,4,5,6 1100186415
0686 p ;
2408
2409
5361




